HPOODN =

o o

Canton City Council
February 9, 2022 — 6 p.m.
Regular Meeting Agenda

Call to order
Pledge of Allegiance
Approval of agenda
Consent agenda
a. Approval of January minutes
b. Approval of February disbursements
c. Approval of proposed 2022-2023 city prosecution agreement
Public comments
Reports
a. Mayor
b.
c.

@™o

Clerk

Public Works
i. Discussion on lawn mower trade-in
ii. Discussion on Ford F-250 pickup

Fire Department

Police

Planning Commission

Other

Unfinished business
a. Discussion on request to place conditions on sale of school property: Resolution 2022-04
b. Discussion on victim impact statement for Melander sentencing
c. Discussion on amendment to animal ordinance for permitting of chickens
[...]
Current delinquent accounts: ____totaling $
December late fees: $

Water service disconnections: _____

ACH accounts:

2022 pet licenses: total; cats, dogs
2022 ATV/UTVI/golf cart permits: 0

Citizen communications

e Correspondence with several Main Street property owners about need to remove snow from
sidewalks in a timely fashion

o Correspondence with two residents about vehicles parked on street for extended period of
time

Updates

Feedback on utility rates increase

2021 audit will begin February 16

Preliminary engineering report presentation in March
Employee wage study presentation in March

Visit from Chris Hahn, CEDA specialist for Fillmore County
Downtown assessment for district revitalization

City hall closed February 21 for Presidents’ Day



PLACES RUIMAGINLD

Rethos: Places Reimagined
Emily Kurash Casey
Community Programs Director
164 E Third Street

Winona, MN 55987
507-205-2335

emily@rethos.org

January 17, 2022

FOR IMMEDIATE RELEASE

Rethos seeks communities in Southeast Minnesota interested in participating in a study of their
downtown for district revitalization.

Rethos, a 501(c)(3) nonprofit organization working nationwide for the use of old buildings and sites
is seeking proposals from towns in Southern Minnesota interested in participating in a Downtown
Assessment for district revitalization. Three communities located in counties served by the Southern
Minnesota Initiative Foundation will be selected. Each community will receive an in-depth tailored

report with action steps to implement new initiatives and opportunities for people who live and work in
their downtowns.

A Downtown Assessment is a comprehensive study of the places and people that are part of your
downtown district today. It lists and categorizes the assets your community already has (businesses,
buildings, public spaces, people, organizations, events, and more) to create strategies you can
implement in your community to start building short- and long-term community vitality. By tapping into
local knowledge, Rethos staff works with a local leadership team to uncover your community’s distinct
assets, develop your strengths, and promote your competitive edge. Rethos spends time in your
community talking to groups and individuals about their experiences, expertise, and hopes for
downtown and uses virtual tools to get feedback. Ultimately, a Downtown Assessment helps you

develop a plan to change the way people think about, talk about, plan for, and use your downtown
district.

Downtown Assessments typically range in cost from $5,000-$10,000, but thanks to a grant from SMIF
these Assessments are available at no cost to the community. Applications will be competitive, and not
all who apply will be awarded an Assessment.

Applications to be considered as a community will be due on March 31. Your community must be
located in one the counties served by the Southern Minnesota Initiative Foundation: Blue Earth, Brown,
Dodge, Faribault, Fillmore, Freeborn, Goodhue, Houston, LeSueur, Martin, Mower, Nicollet, Olmstead,
Rice, Sibley, Steele, Wabasha, Waseca, Watonwan, Winona. Your community cannot have had previous

416 LANDMARK CENTER « 75 WEST 5TH STREET » SAINT PAUL, MN 55102 + RETHOS.ORG



PLACES REIMAGINGED

membership in Minnesota Main Streets by Rethos. There is no population requirement—communities
of any size are encouraged to apply.

For complete information and to apply for the southeast Minnesota Downtown Assessment Opportunity
visit www.rethos.org/community-engagement. Contact Emily Kurash Casey, Community Programs

Director at emily@rethos.org with questions. This opportunity is made possible through funding from
the Southern Minnesota Initiative Foundation.

HittH

About Rethos: Rethos: Places Reimagined we are committed to changing the narrative on our aging
building infrastructure by promoting and supporting creative building reuse. We believe that
communities, businesses, and homeowners are best served when they are empowered to maximize
their existing assets. Through a variety of programs that work on the local and state level, Rethos
provides support and guidance to re-envision what aging buildings and spaces can be. Our three robust
program areas work at the intersection of what is past and what is possible to foster economic growth,

improve housing sustainability and celebrate cultural identities - benefiting communities across
Minnesota.

416 LANDMARK CENTER + 75 WEST 5TH STREET + SAINT PAUL, MN 55102 + RETHOS.ORG



MUNICIPAL 515 5TH STREET - PO BOX 398 Invoice
HUDSON, IOWA 50643 Invoice Number:

PIPE TOQLS Phone: 319-988-4205  Fax: 319-988-3506 32645.0
& Invoice Date:
WWW.MUNIPIPE.COM

Jan'12, 2022
“ We Protect the Environment”
507-743-5000
Sold To: Ship to
City of Canton 205 S. Main
106 N Main St Canton, MN 55922
PO Box 92
Canton, MN 55922
Customer ID . Order Number . Payment Terms
CANTON Net 15 Days
Sales Rep ID Shipping Method Ship Date . Due Date
N/A 1127122
Quantity Description Unit Price Extension
1.000{Mobilzation - Lump sum 550.000 550.00
7,819.000Jet/Vac cleaning of sanitary sewers per linear foot 0.710 5,5651.49
1,155,000Rcotsawing of sanitary sewers per foot 0.980 1,131.90
0.5001JetVac heavy cleaning of sanitary sewers per hour 291.000 145.50
13,251.600(Television inspection of sanitary sewers per linear foot 1.040 13,781.66
4.000[Attempted television inspection of sanitary sewers unsuccessful because they 291.000 1,164.00
needed cleaned per hour
Cleaning & TV Reports Enclosed
, Subtota] 22,324.55
We Provide:
Sewer Cleaning | Televising | Maintenance Contracts Sales Tax 0.00
Grouting | I/l Reductions | CIPP Lining Freight 0.00
Equipment Sales & Service )
Total Invoice Amount 22,324.55
Municipal Pipe Tool Core Values: Please note: Our payment terms have changed
Safety | Unity | Results | Proactive effective Aprit 18, 2019. Thank you in advance
Relationships | Determination e RpIompipayment!

Interest Rates: Invoices are due 15 days after date of Involce. Interest will be charged on all past due invoices at the rate of 1.5% per month, |f payment is
received within 15 days of involce, Interest will be assessed from the first day past due. Statements will be sent on a monthly basis.



MUNICIPAL PIPE TOOL CO., LLC
PO BOX 398 — 515 5TH STREET — HUDSON, IA 50643
(319) 988-4205

CLEANING REPORT
JOB: Canton, MN COMPLETED: 12/15/2021
. o . 1€a
Location Street to Street MHMH |length|  Condition [sise| M2
Main St 408 Main St to 309 Main St 46 to 45 400 |Moderate: sand, grit 8
Main St 309 Main St to 209 Main St 4510 44 400 |Moderate: sand, grit 8
Main St 209 Main St to Hudson Ave 44 {0 43 400 |Moderate: sand, grit 8
Hudson Ave 202 Hudson Ave to West St 401039 | 300 |ROOTSAW:Moderate: | g
sand, grit, rock
Main St Hudson Ave to 106 Main St 43t0 42 262 |Moderate: sand, grit 8
Main St 106 Main St to Pralrie Ave 42 to 41 250 |Moderate: sand, grit 8
West St 105 West St to Prairie Ave 381t0 37 300 |Moderate: sand, grit 8
Prairie Ave West Stto S 2nd St 371036 172 |Moderate: sand, grit 8
Prairie Ave S 2nd Stto S 1st St 36 to 34 345 |Moderate: sand, grit 8
Prairie Ave Main Stto S 1st St 411034 327 |Moderate: sand, grit 8
S 1st St N Prairie Ave to Canton Ave 331032 343 |Maderate: sand, grit 8
Ash St Minnesota Ave to Canton Ave 2010 19 225 |Moderate: sand, grit 8
Ash St Canton Ave to Filimore Ave 19t0 15 320 |Moderale: sand, grit, rock 8
Fillmore Ave Ash St to Alley W of Ash St 1510 14 153 [Moderate: sand, grit 8
ﬂ'ey North of HWY |pohing 308 Hwy 44 o 200 Hwy 44 | 261025 | a5t Light: sand, grit 8
puesteide of Hwy 1109 Huy 21 to 403 Hwy 21 1-21t02-21 | 370 |Moderate: sand, grit 6
Alley North of Hwy ROOTSAW: Moderate:
44 209 Hwy 44 to 105 Hwy 44 2510 24 400 sand, grit, rock 8
Alley North of Hwy |East of Hwy 21 to Driveway of 105 ROOTSAW: Moderate:
44 Hwy 44 27Ato 27 5 sand, grit, rock 8
South of 105 Hwy 44 to South of Moderate: sand, grit,
Easement Hwy 44 241023 192 grease 8 05
glley East of Main South of Hwy 44 to Flllmore Ave 23to 14 400 |Moderate: sand, grit 8
Alley East of Main . Moderate: sand, grit Light:
St Veteran's Dr to Canton Ave 22to 21 225 grease 8
giley East of Maln Canton Ave to Fillmore Ave 2110 14 320 |Moderate: sand, grit 8
Fillmore Ave Alley East of Main St to Main St 141013 160 |[Moderate: sand, grit 10
. . . ) ROOTSAW: Light: sand,
Alley W of Main St (Behind 307 Main St to Fillmore Ave 28t0 12 289 grit Moderate: rock 8
Fillmore Ave 1st St to 2nd St 11 to 5A 349 |Moderate: sand, grit 10
2nd St Fillmore Ave to Hwy 52 5to 5A 400 |Moderate: sand, grit 10
TOTAL FEET CLEANED| 7819 TOTAL HEAVY 0.5
TOTAL FEET ROOTSAWED | 1155 CLEANING HOURS )

Page 1 of 1



m1 MINNESOTA POLLUTION RECEIVIEDR

CONTROL AGENCY FEB 0 1 2022

Rochester Office | 7381 Alrport View Drive SW | Rochester, MN 55002 | 507-285-7343
City of Canton

800-657-3864 | Use your preferred relay service | Infopca@statemn.us | Equal Opportunity Employer

January 31, 2022

The Honorable Nicholas Presthby
Mayor, City of Canton

P.0. Box 92

Canton, MN 55922-0092

RE:  Canton Wastewater Treatment Plant
NPDES/SDS Permit Number MN0023001
Wastewater Compliance Evaluation Inspection

Dear Mayor Presthy:

Enclosed is the Compliance Evaluation Inspection (CEI) Report that resulted from an inspection of the City of

Canton’s Wastewater Treatment Plant (WWTP) on January 20, 2022, by Cory Schultz of the Minnesota
Pollution Control Agency (MPCA).

The inspection included a discussion with Jon Nordsving, Public Works Director, review of monthly
Discharge Monitoring Reports (DMRs), and other permit required submittals for the period of December 1,

2018 to December 31, 2021. Non-compliant requirements identified at the time of inspection are listed
on page eight of the Report.

Corrective actions and deadlines are listed on page eight of the Report.

Please be aware, this correspondence does not preciude the MPCA from taking further action in
response to non-compliance identified.

If you have any questions, please contact me at 507-206-2655 or 800-657-3864 and by email at
cory.schultz@state.mn.us. Thank you for your attention to this matter.

Sincerely,

Covsy, Scuntly
This document has been electronically signed.

Cory Schultz
Environmental Specialist
Municipal Division
CLS:mt

Enclosure/attachment

cc:  Jon Nordsving, Canton WWTP (w/attachment) (electronic)
Activity ID INS20210001 @ 3414

t-wq-wwprm2-33 - LB 1465 + 10/8/21



m MINNESOTA POLLUTION
CONTROL AGENCY

Water Quality Point Source Program

Wastewater Compliance Evaluation Inspection Report

Facility information:

Facility name: Canton Wastewater Treatment Plant

Permit number: MN0023001

Address: 407 Highway 52 West, Canton, Minnesota 55922

SIC code: 4952 - Sewerage Systems

Permit expiration date: November 30, 2017

Facility design flow: 0.065 million gallons per day (MGD) average wet-weather (AWW)
EPA facility type classification: EPA Minor (Minor: <1.0 MGD AWW Design)

Type of flow: Domestic

Land application type: ‘Biosolids Type IV

Geographic information:

MPCA region: MPCA Southeast Region
County: Fillmore

Basin: Upper Mississippi River, Lower Portion
Major watershed: Root River

Receiving water: Unnamed creek

Those present during the inspection:
Jon Nordsving, Public Works Director

MPCA representatives:
Cory Schultz, Environmental Specialist

Inspection information:

Inspection date: January 20, 2022

Inspection category: Routine Inspection

Inspection type: Wastewater Compliance Evaluation Inspection

Facility components:
¢ Activated Sludge - oxidation ditch
* Collection system (gravity and/or pressure)
¢ Disinfection (ultraviolet light)
* Influent Flow Meter
* Preliminary treatment - grit removal
* Preliminary treatment - manual bar screen
* Preliminary treatment - mechanical bar screen
» Secondary Clarification
¢ Solids Disposal - Land Application
¢ Solids Handling - Drying Beds
¢ Solids Treatment - Aerobic Digestion

10/8/21 I_ t-wq-wwprrhz_-33



Treatment plant operators:

Name Email Phone Class Expiration
Jon Nordsving publicworks@cantonmn.com 507-450-7721 C 07/01/2024
Jon Nordsving publicworks@cantonmn.com | 507-450-7721 40 06/01/2023

If any of the above Treatment plant operators, including their associated contact information are
inaccurate, please submit those edits to Tracy Finch (tracy.finch@state.mn.us) and Andrea Ebner
(andrea.ebner@state.mn.us).

Facility contacts:

Name Relationship Phone Email

Jim Davis 24-Hour Em ergency Contact - Secondary |507-272-0543

Brock Bergey Wastewater Billing Contact 507-743-5000 |clerk@cantonmn.com

Daren Sikkink Contractor 507-288-3923 |dsikkink@whks.com

Jon Nordsving 24-Hour Emergency Contact-Primary 507-450-7721 |publicworks@cantonmn.com

DMR Recipient
Online Subscriber
Wastewater Permit Contact

Nicholas Prestby Responsible Official 770-605-5312 | nickprestby@outlook.com
Owner

If any of the above contacts are inaccurate, please submit the appropriate form to
NPDES.PCA@state.mn.us:

- Toremove an Online Subscriber contact, please submit an e-Services: Request to remove account
holder authorization (wg-wwprm?7-100b)

- Forall other contact updates, please submit a Permit contact change form (wg-wwprm7-72)

Page_20_fs i 1_0/_WZI I_?\_A;q-wwprm_z-33_



Inspection Summary
Inspection/Records Review Timeframe: December 1, 2018 to December 31, 2021

A Wastewater Compliance Evaluation Inspection was conducted on January 20, 2022, by Cory Schultz of the
Minnesota Pollution Control Agency (MPCA) to determine the compliance of the City of Canton’s (City)

Wastewater Treatment Plant (WWTP) with the terms and conditions of its National Pollutant Discharge
Elimination System (NPDES)/State Disposal System (SDS) Permit.

Key: A=Advisory C=Compliant NC= Non-Compliant NI =Not Inspected NA = Not Applicable

Compliance
_status Requirement and notes

Overall physical condition of the plant
Comments: Overall the physical condition of the plant is good.

Weather conditions during the inspection were very cold. During stretches of very cold
weather or sub-zero temperatures, City staff will chip ice buildup away from the two brush
aerators in the oxidation ditch. If the ice is allowed to buildup, a frozen layer of foam will
form on the aeration basin that can lead to damage of the brush aerators. Much like an ice
i dam on a stream can damage a bridge crossing.
One Kc Ca Adequate Operation & Maintenance to achieve permit compliance

e  Certified Operator
¢ Maintenance schedule - daily, weekly, and monthly
o Chemical additives/Bioaugmentation approved

Comments: Currently the City has one certified class C wastewater operator responsible for the
City’s class C WWTP.

The MPCA recommends that the City begin succession planning to prepare for retirement of the
current certified wastewater operator. A wastewater operator must have three years of
experience in the operation of a class A, B, C, or D facility or similar industrial facility or a
bachelor's degree from an accredited institution in chemical, civil, environmental, mechanical,
or sanitary engineering, or in a physical or biological science and one year of experience in the

operation of a Class A, B, C, or D facility to be eligible to take the class C wastewater certification
exam,

The MPCA documented during inspection that staff use one packet per day of TeamLab T197 to
aid in treatment efficiency. Also used throughout the summer months for treatment of midge
flies in the WWTP is the product AquaBac XT. Staff also use Bugluice by Aquafix Inc. to aid with
settling in the digester.

The City should complete and submit to the MPCA the chemical additive spreadsheet. The
MPCA wants to know what additive(s) you are using so this information is available for review
when reissuing permits.

CINI CINA | Inflow & Infiltration (1&I1)/collection system
¢ Number of lift stations: None

o Alarm System: N/A
¢  Miles of sanitary sewer: Three

o Inspection/cleaning program frequency: Historically it has been one third of the
collection system annually with Municipal Pipe Tool Company LLC. In December